
Performance Comparison of Microfiltration Membranes
Using Pre Treatment To Treat Hospital Wastewater

Imam Santosa1* ; Daria Br Ginting2 ; Enro Sujito3

123Poltekkes Ministry of Health Tanjungkarang ; Department of Environmental Health ; Natar ;
South Lampung ; Indonesia

Email*: imamsantosa2811@gmail.com

Orcid1: https://orcid.org/0000-0002-2998-7350
Orcid2: https://orcid.org/0000-0003-2358-3432

Abstract. Microfiltration membrane is one of the physical treatments for treating hospital
wastewater. However, there are drawbacks in processing using microfiltration membranes. This
weakness is a problem because the treated water and the quality of the treated water are not
effective. The problem is because saturation can occur on the surface of the microfiltration
[...]
In this study, graph 5 shows the results of the comparison of processing for free ammonia
(NH3) parameters and the most effective for reducing free ammonia (NH3) levels is processing
using a microfiltration membrane tube 1 with preliminary treatment using silica sand.

This is because silica sand is the result of weathering rocks containing major minerals such
as quartz and feldspar. The use of silica sand is to remove physical properties of water, such as
turbidity/muddy water and to remove odors in water. In general, silica sand is used in the early
stages as filter in processing dirty water into clean water. [9]

Water treatment with membrane technology has produced treated water with the required
drinking water quality (for 7 important parameters, namely pH, temperature, color, turbidity,
TSS, TDS, and E. coli bacteria content), not just producing clean water, so that Membrane
technology treated water can be safely consumed by humans. [10]



6. Total Coliform
Total coliform bacteria is the calculated value of the number of colonies of Escherichia,

Citobacter, and Enterobacter bacteria found on the filter membrane after being cultured for
18-24 hours. Coliform bacteria are types of coli bacteria that are divided into two groups,
namely fecal coliforms, namely bacteria that live normally in the intestines of humans and
animals, for example Escherichia coli, and non-fecal coliforms are bacteria that live in dead
animals and plants, for example Enterobacter Aerogenes.[8]

Based on table 1 data, the quality of the Total Coliform parameter at the fifth hour of the
initial wastewater outlet is 3400, the outlet for the microfiltration membrane 1 is 1,200, the
outlet for the microfiltration membrane 2 is 2,900.

In this study, graph 6, shows the results of the comparison of processing for total coliform
parameters and the most effective for reducing total coliform levels is processing using a
microfiltration membrane tube 1 with preliminary processing using silica sand.

This is because the microfiltration membrane functions to filter macromolecules or
particles that have a size of 0.1 – 10 m. Microfiltration membrane technology can be used to
reduce E. coli bacteria and raw water turbidity. [12]

Water treatment with membrane technology has produced treated water with the required
drinking water quality (for 7 important parameters, namely pH, temperature, color, turbidity,
TSS, TDS, and E. coli bacteria content), not just producing clean water, so that Membrane
technology treated water can be safely consumed by humans. [10]

E. Comparison of the Amount of Processed Water from Microfiltration Membranes 1 and 2
Based on the data in table 4, the results of the first hour wastewater discharge are 1880 l/hour

and the 6th hour discharge is 10 and based on table 5 data, the results of the first hour wastewater
discharge are 1044 l/hour and the 6th hour discharge is 0.

Based on data from graph 7 on the comparison of the quantity of wastewater discharge, the
microfiltration membrane reactor 1 with silica sand pretreatment at 1880 l/hour was the highest
producer of wastewater discharge after the microfiltration membrane reactor 2 without
pretreatment silica sand, which was 1044 l/hour.

This is because the flow rate that passes through the microfiltration membrane, the greater the
flow rate, the greater the resulting discharge. Discharge is the volume multiplied by the
cross-sectional area of ​​the surface so that the faster the flow rate, the larger the volume of
wastewater that passes through the microfiltration membrane per unit time. This causes the flow
rate to be directly proportional to the resulting discharge value. As stated by other researchers, the
flow rate is one of the factors that affect the flux value. The higher the flow rate, the greater the
value of the given flux, because the more particles on the membrane surface that can be moved by
the feed stream. [13]

If the difference between microfiltration membrane 1 and microfiltration 2 is calculated, it can
be seen that the amount of water produced is more microfiltration membrane 1 than microfiltration
membrane 2.

The following illustrates the amount of water produced every hour from microfiltration
membrane 1 and microfiltration membrane 2:

Table 6. Comparison of the Quantity of Treated Water

No Reactor

Time

Hours
1*

Hours2
*

Hours3
*

Hours4
*

Hours5
*

Hours6
*

Total
Volum

e

1
Microfiltration
Membrane 1 With
Pretreatment

1.88
0

liter

1.424
liter

1.153
liter 519 liter 24 liter 10 liter 5.010

liter



2
Microfiltration
Membrane 2 No
Processing Introduction

1.04
4

liter
793 liter 589 liter 348 liter 15 liter 0 liter 2.789

liter

Source: 2022 Calculation Results
*Note : Discharge x operating time = 1,880 l/hour x 1 hour = 1,880 liter

Based on table 6 above, the total volume of hospital waste treated water for microfiltration
membrane 1 is 5,010 liters, while for microfiltration membrane 2 is 2,789 liters.

The application of this research certainly cannot be used for hospital wastewater treatment
with a processing discharge of more than 5 m3 per day. If you want to get the amount of treated
water that is greater than 5 m3 per day, the diameter and height of the microfiltration membrane
used must be 2 times or more than the size of the microfiltration membrane used in this study,
which is 40 cm high and 10 cm in diameter. An illustration of the addition of diameter and height
can be seen in the table below:

Table 7. Effect of Membrane Size on the Quantity of Treated Water

No Reactor
Membrane Size

Diameter 10 Cm
Height 40 Cm

Diameter 20 Cm
Height 80 Cm

Diameter 30 Cm
Height 120 Cm

1
Microfiltration
Membrane 1 With
Pretreatment

5.010 liter 10.02 liter 15.030 liter

2
Microfiltration
Membrane 2 No
Processing Introduction

2.789 liter 5.578 liter 16.734 liter

Source: 2022 Calculation Results

Based on table 7 above, it can be seen that the higher the size of the microfiltration
membrane, the more the amount of treated water produced.

This is in accordance with the research of Meidinariasty, et al in 2019 [13], namely the flow
rate is directly proportional to the flow flux that passes through the microfiltration filter, the greater
the flow rate, the greater the flux produced. This means that the quantity of treated water is
influenced by the surface area of the microfiltration membrane, this can be proven by the formula
discharge (Q ) = Flow Rate x Surface Area.

Therefore, the application of microfiltration membranes to treat hospital wastewater based on
the research carried out can be used to produce 15m3 treated water with a processing time of 5-6
hours. After that the microfiltration membrane must be replaced with a new one.

CONCLUSION

From a series of studies on microfiltration membranes that have been carried out, it can be concluded
that:
1. The quality of the initial hospital wastewater in the first hour to the fifth hour and the

measurement results at the fifth hour are BOD 84 mg/l, COD 282 mg/l, TSS 40 mg/l, Fatty Oil 1
mg/l, NH3 16 mg/l, and Total Coliform 3.400 Amount/100 ml sample.

2. The quality of hospital wastewater in microfiltration membrane processing 1 using preliminary
treatment obtained results, namely BOD 14 mg/l, COD 84 mg/l, TSS 18 mg/l, Fatty Oil 0.6 mg/l,
NH3 3 mg/l , and Total Coliform 1200 Amount/100 ml sample.



3. The quality of hospital wastewater in the processing of microfiltration membrane 1 using
preliminary treatment obtained results, namely BOD 20 mg/l, COD 92 mg/l, (TSS) 22 mg/l, Oil
and Fat 0.8 mg/l, Ammonia 8 mg/l, and Total Coliform 2.900 Amount/100 ml

4. Comparison between microfiltration membrane 1 using pre-treatment has the quality of treated
wastewater for each parameter BOD, COD, TSS, Fatty Oil, Ammonia and Total Colifom more
effective in reducing parameter levels than microfiltration membrane 2 without pretreatment.

5. The quantity of water treated with microfiltration membrane 1 using pre-treatment is 5,010 liters.
While the quantity of water treated with microfiltration membrane 2 without using pre-treatment
is 2,789 liters

SUGGESTION

From a series of studies on microfiltration membranes that have been carried out, the following
suggestions can be given:
1. The application of the results of this study when used to treat hospital wastewater, the processing

discharge is not more than 5 m3 per day. If you want to get the amount of treated water that is
greater than 5 m3 per day, the diameter and height of the microfiltration membrane used must be
2 times or more than the size of the microfiltration membrane used in this study, which is 40 cm
high and 10 cm in diameter.

BIBLIOGRAPHY

[1] R. Kemenkes, “Instalasi Pengolahan Air Limbah,” Seri Sanitasi Lingkung. Pedoman Tek.
Dengan Sist. Biofilter Anaerob Aerob Pengolah. Air Limbah Instal. Pada Fasilitas Pelayanan
Kesehat. Kementeri., vol. 24, no. 2, pp. 1–9, 2011.

[2] M. Widyasmara et al., “Potensi Membran Mikrofiltrasi Dan Ultrafiltrasi Untuk Pengolahan
Limbah Cair Berminyak,” J. Teknol. Kim. dan Ind., vol. 2, no. 2, pp. 295–307, 2013.

[3] D. A. Novalina Annisa Yudistira1), Jecky Asmura2), “Pemilihan Teknologi Daur Ulang
Effluent Limbah Cair Rumah Sakit untuk Memenuhi Kebutuhan Air Bersih Pertamanan dan
Kegiatan Non-Potable,” FTTEKNIK, vol. Vol 3 No 1, pp. 111–127, 2016.

[4] R. Ronny and D. M. Syam, “Aplikasi Teknologi Saringan Pasir Silika dan Karbon Aktif dalam
Menurunkan Kadar BOD dan COD Limbah Cair Rumah Sakit Mitra Husada Makassar,” Hig.
J. Kesehat. Lingkung., vol. 4, no. 2, pp. 62–66, 2018.

[5] Nurlina, T. A. Zahara, Gusrizal, and I. D. Kartika, “Effective Use of Alum and Activated
Carbon in Tofu Waste Water Treatment,” Pros. SEMIRATA 2015, pp. 690–699, 2015.

[6] KEMENLHK, “Permen LHK No.68 th 2016,” Jakarta, 2016.
[7] I. Kurniawan and P. D. Mariadi, “Review : Profil Hybrid Membrane Dalam Proses Reduksi Air

Limbah,” J. Konversi, vol. 5, no. 1, p. 1, 2015, doi: 10.24853/konversi.5.1.1-10.
[8] K. Irianto, “Penanganan Limbah Cair,” 2016.
[9] A. Artiyani and N. H. Firmansyah, “Kemampuan Filtrasi Upflow Pengolahan Filtrasi Up Flow

Dengan Media Pasir Zeolit Dan Arang Aktif Dalam Menurunkan Kadar Fosfat Dan Deterjen
Air Limbah Domestik,” Ind. Inov., vol. 6, no. 1, pp. 8–15, 2016.

[10] F. H. K. Nila Sari Mahardani, “Pengolahan Air Baku Menjadi Air Minum Dengan Teknologi
Membran Mikrofiltrasi Dan Ultrafiltrasi,” Acad. Manag. J., vol. 5, no. 3, pp. 11–143, 2002.

[11] Maria Widyasmara dan Cindika Kusuma Dewi, “Potensi Membran Mikrofiltrasi Dan
Ultrafiltrasi Untuk Pengolahan Limbah Cair Berminyak,” J. Teknol. Kim. dan Ind., vol. 2, no.
2, pp. 295–307, 2013.

[12] S. Mulyati, J. T. Kimia, F. Teknik, and U. S. Kuala, “Mengurangi Bakteri Pada Proses
Pemurnian Air Performance Of Microfiltration Membrane In Bacterial Removal In Water
Purification,” 1992.

[13] A. Meidinariasty, M. Zamhari, and D. Septiani, “Uji Kinerja Membran Mikrofiltrasi Dan
Reverse Osmosis Pada Proses Pengolahan Air Reservoir Menjadi Air Minum Isi Ulang ,” J.
Kinet., vol. 10, no. 03, pp. 35–41, 2019.




